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1. Definitive RT 1. Elective RT to neck (p1)

2. #& 1 Neck Sono 2. FOLLOW-UP - # Neck Sono (pl)

3. # Clinical trials 3. Fv3 ;5K iE 78 ¢ Clinical trials(p3)
4,

P s FES R B
S-S RS R (p9-10)

Regimen 9: weekly Methotrexate
*Methotrexate (40-60mg/ m2)
Regimen 5: FL

*Covorin (250 mg/ m2) D1
Fluorouracil (5-FU) (2500 mg/ m2) D1
Regimen 6: MEP

* Mitomycin (8mg/ m2) D1
Epicin (60mg/ m2) D1

Cisplatin (60mg/ m2) D1
Regimen 7: PEB

* Epicin (50-70mg/ m2) D1
Cisplatin (60-100mg/ m2) D1
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WORK-UP

» History & PE
* Biopsy & Pathology

* Image
- MRI* or CT of H&N* or PET

- Chest X-ray *
- Bone scan *
- Abd. Sono *
- 1T PET scan

 EBV status: viral load, + EB-
EA/NA, £ EB-VCA IgG/IgA

» Dental evaluation®

- Panorex * teeth extraction

» Hearing evaluation

- PTA, tympanogram

» Multidisciplinary consultation

(* HIRZAHEE 2 £ m &)

STAGING &
TREATMENT

*[T1, NO, MO]
Definitive RT
Elective RT to neck

* [T1, N1-3, MOJ or
T2-4, any N, MO]
it i, Page 2

* [Any T, any N, M1]
=t bt Page 3

* [M1]
=+, Page 4

FOLLOW-UP

* [Post-Tx within 6 months]

- Baseline MRI and/or CT
- every 1-2 month: PE
- * Neck Sono

* [0.5-3 years after Tx]

- Every 2-3 months: PE,
nasopharyngoscopy

- Every 1 year: viral load, =
EB-EA/NA, £ EB-VCA IgG/IgA;
MRI £ CT, CxR, bone scan &
Abd. Sono as indicated

* [ 3-5 years after Tx]

- Every 4-6 months: PE,
nasopharyngoscopy
[ 5 years later after Tx]

- Every 6-12 months: PE,
nasopharyngoscopy
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Clinical T1, N1-3

or T2-4, any N, MO

Primary treatment Response and salvage treatment
CCRT £ Adjuvant CT '3 Complete clinical

o ) . - - >{ Follow-up
High risk for distant failure (clinical cT4 or cN3) ZEz 11 response
¥7 2-3 courses of adjuvant CT -
Induction CT + CCRT or RT '3 Residual disease Surgery if
2-3 courses for locally advanced cT4 or cN3 ; 25 HFT1 . > * #
cycle HE17%4ECCRTRAE/NA 2 weeks » 1 &CCRT o CI'.n'.C ally . operable
only - suspicious residue _

Adjuvant CT
Definitive RT =t || 213
Poor medical condition or patient’s preference -
Clinical trials —

#Salvage neck dissection is indicated if residual neck disease.
*Salvage nasopharyngectomy is indicated for operable residual primary tumor.
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Any T, any N, M1

Primary treatment

Adjuvant treatment

Platinum-based
combination CT
+ RT or CCRT 13

Complete clinical

y

Follow-up

response

CCRT 12

y

Palliative CT &3

* Residual disease

\ 4

Palliative RT =1

Definitive RT =1
Poor medical condition or
patient’s preference

Palliative care

Clinical trials

— Supportive care

Surgery if
applicable

\ 4
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Clinical trial

) 4

RT to primary and neck

\ 4

Platinium-based

M1 | combination CT=4 | | CRT | Follow-up

» CRT
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Principles of Radiotherapy

Definitive Radiotherapy
*Primary and gross adenopathy : 66 - 74 Gy (2.0 Gy/fraction)
*Neck uninvolved nodal stations : 44 - 64 Gy (1.6-2.0 Gy/fractions)

CCRT or RT
*RT alone if : Old age, Impaired renal function, Poor condition

Palliative RT
*Indicated in : Relieve local symptoms, Prevent debilitation such as spinal cord
compression and pathological fracture, Achieve durable locoregional control.
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Principles of Chemotherapy Concurrent with RT

Regimen 1: g3w CDDP * Cetuximab + RT 5

«Cisplatin (80-100mg/ m?) q3w during R/T

*Cetuximab(400mg/ m?) loading dose first week, then Cetuximab(250mg/ m?)
maintain dose D1 + Cisplatin (80-100mg/ m?) q3w D2 during R/T

Regimen 2: Weekly CDDP + Cetuximab + RT 5

«Cisplatin (30-40mg/ m?) weekly during R/T

«Cetuximab(400mg/ m?) loading dose first week, and then Cisplatin (30-40mg/
m?) weekly D1 + Cetuximab(250mg/ m?) maintain dose D2 during R/T

Regimen 3: g3w Carboplatin + Cetuximab + RT #5

«Carboplatin (AUC x 5mg) q3w during R/T

*Cetuximab(400mg/ m?) loading dose first week, then Cetuximab(250mg/ m?)
maintain dose D1 + Carboplatin (AUC x 5mg) q3w D2 during R/T

Regimen 4: Weekly Cetuximab + RT 5
«Cetuximab(400mg/ m?) loading dose first week, then Cetuximab(250mg/ m?)
maintain dose during RT
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Regimens of Chemotherapy | induction or adjuvant, #Z:3:2-3cycles

Regimen 1: q3-4 weeks CDDP = F * weekly Cetuximab °

«Cisplatin (20mg/ m?) D1-D5

*Fluorouracil (5-FU) (1000mg/ m?) D1-D5

«Cetuximab(400mg/ m?) loading dose first week, then weekly Cetuximab
(250mg/ m?)

Regimen 2: q3-4 weeks CDDP = F + weekly Cetuximab °
«Cisplatin(80-100mg/ m2) D1

*Fluorouracil (5-FU) (1000mg/ m?) D2-D5

«Cetuximab(400mg/ m?) loading dose first week, then weekly Cetuximab
(250mg/ m?)

Regimen 3: q3-4 weeks Carboplatin + F = weekly Cetuximab 5
«Carboplatin (AUC x 5mg) D1

*Fluorouracil (5-FU) (1000mg/ m?) D2-D5

«Cetuximab(400mg/ m?) loading dose first week, then weekly Cetuximab
(250mg/ m?)
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Regimens of Chemotherapy | induction or adjuvant, #Z:3:2-3cycles

Regimen 4: q3-4 weeks T + P £ F = weekly Cetuximab

*Taxotere(60 mg/ m2) D1 &5

*Cisplatin(60-75 mg/ m?) D1

Fluorouracil (5-FU)(600-750mg/ m?) D2-D5

*Cetuximab (400mg/ m?) loading dose first week, then Cetuximab (250mg/ m?)
maintain dose

Regimen 5: weekly Cetuximab 5
*Cetuximab (400mg/ m?) loading dose first week, then Cetuximab (250mg/ m?)
maintain dose

Regimen 6: oral Fluorouracil
Ufur cap (tegafur 100mg-+uracil 224mg) 2# TID

(Salvage or palliative CTH{E & Hi{tiv-formed 5-FU 7 & {{ &)
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Regimens of Chemotherapy Induction or adjuvant, #:#2-3cycles
Regimen 7: q4w GGGP (6 courses)
*Gemcitabine (1000mg/ m?) D1, 8, 15
«Cisplatin (50-60mg/ m?) D22

Regimen 8: P-FL
Cisplatin (60mg/ m?) week 1, 3, 5, 7
« Fluorouracil (5-FU)(2500mg/ m?2) + Leucovorin (250mg/ m?) mixed week 2, 4, 6, 8

Regimen 9: weekly Methotrexate
*Methotrexate (40-60mg/ m?)
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Regimens of Chemotherapy Recurrent or metastatic

Regimen 1: q3-4 weeks CDDP + F
*Cisplatin(80-100mg/ m2) D1 or Cisplatin (20mg/ m2) D1-D5
*Fluorouracil (5-FU) (600-1000 mg/m2) D2-D5

Regimen 2: q3-4 weeks Carboplatin + F
*Carboplatin (AUC x 5mg) D1
Fluorouracil (5-FU) (1000mg/ m?) D2-D5

Regimen 3: q4w GGGP (6 courses)
*Gemcitabine (1000mg/ m?) D1, 8, 15
«Cisplatin (50-60mg/ m?) D22

Regimen 4: weekly Gemcitabine
*Gemcitabine (1000mg/ m?) D1

Regimen 5: FL
*Covorin (250 mg/ m2) D1

Fluorouracil (5-FU) (2500 mg/ m?) D1

Regimen 6: MEP

« Mitomycin (8mg/ m?) D1
« Epicin (60mg/ m?2) D1

« Cisplatin (60mg/ m2) D1

Regimen 7: PEB

* Epicin (50-70mg/ m?) D1

« Cisplatin (60-100mg/ m?) D1
* Bleomycin (15mq) D1
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Regimens of Chemotherapy Recurrent or metastatic

Regimen 5: q3-4 weeks T £ CDDP
*Taxotere(60 mg/ m2) D1 &5
*Cisplatin(60-75 mg/ m?) D1

Regimen 6: q3-4 weeks T + Carboplatin
Taxotere(60 mg/ m2) D1 5
«Carboplatin (AUC x 5mg) D1

Regimen 7: q3-4 weeks Carboplatin = weekly Cetuximab 5

«Carboplatin (AUC x 5mg) D1

«Cetuximab(400mg/ m?) loading dose first week, then weekly Cetuximab (250mg/
m2)

Regimen 8: weekly Methotrexate
*Methotrexate (40-60mg/ m?)
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Taxotere
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Cetuximab
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158 = 70 5%

2.Ccr <50ml/min
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4 41457 platinum-based {HEZ )& -
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